

CIN:U74990DL2010PTC354497

TEST REPORT

Test Report Issued To:

GYPSONIC INDUSTRIES

1/1774, KHAKHIBAWA STREET, NANPURA, SURAT :
395001, SURAT, GUJARAT, INDIA, 395001,

Test Report No: M201209005/M201209005-10

Date of Issue: 18-Dec-2020



Sample Booking/Receipt Date: 09-Dec-2020

Date of Start of Testing: 15-Dec-2020

Date of Completion of Test: 18-Dec-2020

Customer Relationship Number

61622

Sample Description :

GYPSONIC GLASS FIBRE REINFORCED GYPSUM SAMPLES



Customer Reference No

MAIL REF: 08/12/2020

Kind Attention : PIYUSH MISTRY

E-Mail: gypsonicindia.@gmail.com

Contact No: 9374725342

Sample Condition : GOOD

Sample Quantity (Approx) : -

Sample Size (Approx) : -

SAMPLE NOT DRAWN BY OUR LABORATORY. THE RESULTS RELATE ONLY TO THE ITEMS TESTED

Report Issued By

Authenticity of report can be verified by mail at verification@spectrolab.in

This is a Digitally Signed Report and hence doesn't require Physical Signature.

Spectro SSA Labs Pvt. Ltd, R-489, Rabale, MIDC, Navi Mumbai-400701 (India)

Phone :022-25893335 || **Web**: www.spectrossa.com || **Email**: ratan@spectro.in

ISO 9001:2008 Certified Laboratory

Please refer to our Website <http://www.spectro.in/spectro-policies.html> for Terms & Condition

ID-M201209005-1

Sl. No.	Tests	Results	Requirements (As per ASTM C473-19)	Test Method
1	Humidified Deflection Temp-27 ^o c RH- 99% Test duration 72hrs	Deflection as the avg of the Specimens Found 2.4mm	Humidified deflection as the avg of the Specimens to the nearest 3mm	Customer's Specifications.

-----END OF REPORT-----

-- End of Test Report --



Analyst Signature



Authorised Signatory